-—= IE 1 KK IB

PARTS LIST
IN—Y 1R K

PWB-22GWC-1
PWB-22GWC-1-QNU

SEIKO SEWING MACHINE CO., LTD.



Machine body
FHRER

Arm shaft and thread take—up Mechanismy - s rerrrerrmrre e seaairantaanatinacanas

L& XFTHE®R

Needle bar rocking mechanism

HEEDREGR

Feed mechanism

e SR

Presser foot mechanism

RZ A&

Roller presser foot mechanism

A—>—#ZE &

Lower shaft mechanism

TEE R

Hook mechanism

AYE &R

Feed dog and hook base
EYHE, hvLE

Thread trimmer mechanism

RUYRR

Thread tension

B

Cable, Needle up switch
=)L, & EIFRAYF

Thread guide mechanism

REHNTRAR

Bobbin winder mechanism

REZHER

Accessories 1

TEm 1

Accessories 2

fTREam 2

Option parts
Al 5E

Ggugev parts
T—UEER

...........................................................

...........................................................

...........................................................

...........................................................

...........................................................

...........................................................

...........................................................

...........................................................

...........................................................

...........................................................




F {KBJ{% /Machine body




F {ABH{%/Machine body

=)

EiELE s 5| B=E
No. [PARTS No.| T % QTY L DESCRIPTION
1 {37007 x|k [ 1 |ER FACE PLATE
2 133006 ¥ | x| 1 |EiRLEDHRLEE) SCREW M5X0.8 L=25
3 (37009 x| x| 1 |EHtEHRALGE) SCREW M5X0.8 L=16
4 (37010 ¥ | = | 1 | 7—LhsA—iR(ED ARM COVER PLATE (F)
4 (37752 - *| 1 |7—LAH—IRED ARM COVER PLATE (F)
5 |33007 x| *x | 2 |7—LAN—RENLHRL SCREW M5X0.8 L=8
6 (37012 ¥ | x| 1 | 7P—LAN—IR(E) ARM COVER PLATE (R)
7 (37012 * | % | 1 |hEFEINA—IR COVER PLATE
8 | 8040 ¥ | x| 4 |h—igtHhl SCREW 9/64X40 L=8
9 |33008 * | k| 1 |KFEAA—LEHRAL SCREW M5X0.8 L=8
10 |37294 * [ x| 1 | RNyRZZHR BED SUPPORT PLATE
11 |33029 * | k| 2 |INyFEZRibHaL SCREW SM15/64X28 L=10
12 [37295 * x| 1 iBAVD OIL TANK
13 |37016-A * | k| 1 | F—LILIEC RUBBER CAP
14 |37136 *| x| 5 iAot nl SCREW M5X0.8 L=10
15 |33005 | x| 1 | RKEHN— THREAD TAKE-UP COVER
16 (37378 | x| 1 |FAFIRTLE F12 RUBBER CAP
17 |30046 ¥ | x| 1 |7—REgELEDHRL SCREW M4X0.7 L=4
18 |37754 -1 *| 1 |BEIv BUSH




L&l - KFEEJ{R/Arm shaft and thread take—up mechanism

33 34 32 44




L 8- KFER{R/Arm shaft and thread take—up mechanism

=

HaEsS Z|8E
No. [PARTS No| 7 | T |QTY R4 DESCRIPTION
1 |37048 * x| 1 |RKEXZ THREAD TAKE-UP SUPPORT
2 37051 * [ x| 2 |REJyv— THREAD TAKE-UP WASHER
3 |37052 * [ x| 2 |REZZYLY THREAD TAKE-UP SUPPORT RING
4 133021 | %] 2 |KEXAZ—FILRFYLY NEEDLE BEARING
5 [37054 | % | 1 |XFEE THREAD TAKE-UP PIN
6 |33022 | *| 3 |XKFE LEDHRE SCREW M5X0.8 L=8
7 |37056 * % | 1 |KFE AR THREAD TAKE-UP PIN BUSH
8 |37049 x| 1 |KEXZZHRC SCREW M4X0.7
9 |37050 | x| 1 [ KEXZZRLES SPRING WASHER
10 |33019 x| % | 1 |RKESFYLGUN BEARING (SMALL)
11 |33023 x| x| 1 |XFELILOHE RETAINING RING (C)
12 33020 ¥ | % | 1 |RER7ZYLHT(KR) BEARING (LARGE)
13 |37045 | x| 1 |RELHS— COLLAR
14 [37057 x| % | 1 |90EISLY TAKE-UP LEVER CRANK
15 |33154 x| x| 1 [BHEOSUOZ—FILATYLY NEEDLE BEARING
16 37059 ¥ | x| 1 |$EISY NEEDLE BAR CRANK
17 [37063 x| x| 1 |fHERE NEEDLE BAR CLAMP
18 |137064 * | k| 1 |EHEEEHERC SCREW M4X0.7 L=10
19 [37061 k| x| 1 (#EITITv— WASHER
20 (33024 k| k| 1 |#HEOSUTIEHER RETAINING RING
21 137021 ¥ | x| 1 |[O9Z09F—avhih CRANK MOTION CAM
22 37070 [ | 1 |90EIZo#EHAL SET SCREW M6X0.75 L=7
23 |33145 * | x| 1 |[ALEHRLEK) SCREW 9/32X28
24 33146 * | x| 1 |hLiksHflun SCREW 9/32X28 L=19
25 |37136 ¥ x| 2 |90EISOHHHRL SCREW M5X0.8 L=10
26 133012 * | % | 1 | Lk UPPER SHAFT
27 |11031 k| % | 1 | EEHRFYLS BEARING
28 |37022 k| k| 1 | REEHS— COLLAR
29 |100443 * | % | 2 |REZTHAS—IEHHBL SCREW 15/64X28 L=9.97
30 137023 * [ *| 3 | EXJET—Y UPPER BERT PULLEY
31 137027 | x| 5 |ikHRL SCREW M6X0.75 L=8
32 137026 x| *| 5 [FHRéHAL SET SCREW M6X0.75 L=8
33 |20069 ¥ | k| 2 [RFYY BEARING
34 (37025 ¥ x| 2 |IRFULSTHF— BEARING COLLAR
35 |37704 * x| 1 | E#hS— UPPER SHAFT COLLAR
36 33014 x| 2 |{BLACES WASHER
37 |37031 * | x| 2 |T—UHLLLGE) SCREW M6X1 L=12
38 |37035 ¥ | % | 2 B4 H AR TIMING BELT
39 |37292 * | x| 1 |hREmhIAR SIDE CAP
40 |14013 [ % 2 |RTHESHRL SCREW 9/64X40 L=5.5
41 |33015 * [ | 1 |PREIEDOE RETAINING RING C-17
42 133167 * | % | 1 |chES@RFTULSGED BEARING
43 (37033 * | % | 1 |dfsE SHAFT
44 133016 x| x| 1 [F—1 PULLEY
45 |50405 * | x| 1 |F—U1kdHialA) SET SCREW 15/64X28 L=19
46 |50404 | x| 1 |[F—UksHHhlB) SCREW 15/64X28 L=19
47 |37043 *| x| 1 | X THREAD TAKE-UP LEVER




EHE1E2E1RH{%/Needle bar rocking mechanism




5 EIRS{% /Needle bar rocking mechanism

=

s 3| H=
No. [PARTS No.| 7 | T [QTY 24 DESCRIPTION
1 |37157 x| % | 1 | E%YUsE UPPER FEED SHAFT
2 [37158 * | *k | 1 [Tyl — WASHER
3 |37120 * | % | 4 |[1kHE RETAINING RING
4 137117 | % | 2 |EYE——FILRT7TYLST NEEDLE BEARING
5 137118 * | x| 2 |[RFYLSTER N\OTLHA) BEARING CASE (A)
6 |37116 * [ x| 1 |ikHRL SCREW M6X0.75 L=5
7 137115 | k| 1 | EZEYEhhS— UPPER FEED SHAFT COLLAR
8 |37159 * | % | 1 | baEu)ERE UPPER FEED LEVER
9 |37136 * | x| 2 |LEFEUEREDHRL SCREW M5X0.8 L=10
10 [37017-A ¥ [ % | 1 |[7—AITLEKX) RUBBER CAP
12 |37166 * | x| 1 |[EES WASHER
13 133100 * [ %[ 1 [ ExUEEOVRERTYLS NEEDLE BEARING
14 (37167 * | x| 1 | EEYEHEOVRE (L) CONNECTING ROD PIN
15 (37164 * [ x| 1 [ EXUEEOVRFEAT) CONNECTING ROD PIN
16 [37115 [ %[ 1 |[fHELEEHT— COLLAR
17 |37116 x| % | 1 [1kHAL SCREW M6X0.75 L=5
18 133051 * |k [ 1 |#HELTEGE) NEEDLE BAR BRACKET COMPLETE
19 [33051-01 | x| 1 |#ELE NEEDLE BAR BRACKET
20 |37106 ® | x| 1 |#HELEEH NEEDLE BAR BRACKET SHAFT
21 33120 * | x| 1 (#HELXE/VIEY TAPER PIN 3X25
22 137110 x| 1 |9LAY NEEDLE BAR URETHANE
23 133011 x| k| 1 |dLkE RUBBER CAP
24 137503 * [ % | 1 |&HE NEEDLE BAR
25 |37504 | x| 1 |#HERE NEEDLE BAR CLAMP
26 |37505 x| *| 1 |#EORL PINCH SCREW M4X0.7 L=8
27 |37512 [ x| 1 [#HaE 1/167(1BHE) NEEDLE CLAMP 1/16”(STANDARD)
28 [16243 x| | 1 [§1EDH(E) SCREW M3X0.5 L=35
29 |37532 * | *| 1 |#HEDE) SCREW M3X0.5 L=3
30 |N4214 x| % | 2 | 134X35(R) #90 NEEDLE 134x35(R) #90
31 |37107 x| x| 1 |Zz)Lk NEEDLE BAR BRACKET FELT
32 |37108 x| *| 3 |[Zxz/LriBEZ FELT PRESSER
33 (37109 ¥ | x| 2 |ZzLBZLESHRE SCREW M4X0.7 L=6
34 (33502 ¥ | % 1 |§#HELTEIER STOPPER
35 (33503 x| *| 1 [1EsHAL SCREW M5X0.8 L=5
36 |33053 * | * | 1 |§HEREEEAL—IL NEEDLE BAR BRACKET GUIDE
37 (33050 ¥ | x| 2 |1lEHHl SCREW M4X0.7 L=6
38 [33052 x| *| 1 [Zz)Lk FELT
39 |37114 | x| 1 [RHEREAE NEEDLE BAR GUIDE BLOCK
41 |37506 * | k| 2 |$HELEEHAZIL BUSH
42 137507 *| x| 1 [tEDHRLE SCREW M6X1 L=12
43 [33072 * | k| 1 | ESEYEEOVRED UPPER FEED SHAFT COMPLETE
44 (33073 | x| 1 |EEOVESaS CONNECTING ROD
45 133074 * | x| 2 |EEOYFREVE CONNECTING LINK
46 |33064 *| x| 2 |E> PIN ¢25 L=12




1XYEE{%/Feed mechanism




1% Y E3{%/Feed mechanism

P

s Z | H=E
No. |PARTS No.| T *:“ QTy A DESCRIPTION
1 |33085 * | x| 1 [IESDHE RETAINING RING
2 |37158 * | k| 1 |ER WASHER
3 |33055 * | x| 6 |WE&HEH RETAINING RING
4 133010 ¥ [ | 3 |[=Z—FILAF7YS NEEDLE BEARING
5 (33054 ¥ | % | 2 |RPYLHFH—2A BEARING CASE (A)
6 [33059 * | k| 1 [3EUB FEED ARM
7 |37136 | x| 1 [FHRL PINCH SCREW M5X0.8 L=10
8 37133 x| x| 1 [EUBIYY FEED ARM LINK
9 (37134 * | %[ 1 [FEHRL PINCH SCREW M4X0.7 L=10
10 {37201 * | x| 1 | TFrEYE LOWER FEED SHAFT
11 {37203 * [ % | 1 [TFEYLA— LOWER FEED LEVER
12 137027 | *| 1 |tkHRL SCREW M6X0.75 L=8
13 |37136 ¥ | x| 2 [FEHHl PINCH SCREW M5X0.8 L=10
14 {37119 * x| 1 |[RNFYLSTH5—2B BEARING CASE (B)
15 |37115 * | x| 1 | TFEYEHS— COLLAR
16 |37185 * x| 1 [lk&HRL SET SCREW M6X1 L=5
17 |37017-A * [ x| 1 |TLig RUBBER CAP
18 |37195 * | x| 1 | TFREYaOvkF LOWER FEED ROD
19 33100 [ *| 1 |[=Z—Fn7yss5 NEEDLE BEARING
20 (37164 x| x| 1 |E> PIN
21 (33084 || 1 |[RFyYLy BEARING
23 (37190 * [ x| 2 [LkHRL SCREW M6X1 L=14
24 (33138 x| k| 2 |EE WASHER
25 (33123 * [ x| 2 [lLEDHAL SCREW 3/16X40 L=6
26 |37191 * | x| 1 |EYFEEAHL FEED ADJUST CAM
27 (33083 * | x| 1 [JELYST Dl o— WAVE SPRING WASHER
28 (37192 * x| 1 [#B|LYVY PUSHING RING
29 |37193 * x| 1 LY TSAF— WASHER
30 (37182 | % | 1 |1k&Htl SCREW M6X0.75 L=5
31 (37326 * | k| 1 EUIRAEIRITE FEED ADJUST BRACKET
32 |33118 x| x| 1 [z PIN
33 (33125 ® | k| 2 |IE&HEF RETAINING RING
34 |37328 x| % | 1 [SASFE % SPRING
35 [37327 * [ % 1 [EYRESE PIN
36 [33162 kx| 1 [IEHEH RETAINING RING
37 (37324 * [+ | 1 |[EURAEELIRK FEED ADJUST PRESSER PLATE
38 (33124 ®* x| 1 |[Fubk NUT
39 (33119 « | x| 1 [lEHRLC SCREW M5X0.8 L=10
40 (33139 | x| 2 |EE WASHER
41 (37134 x| x| 2 |iEHAL SCREW M4X0.7 L=10
42 (37322 | x| 1 [EUFRAEAR2Y FEED ADJUST PIN
43 (37323 * [ % | 1 |[ARE AR SPRING
44 133143 ® | x| 1 [IESDHEH RETAINING RING
45 |33093 * | x| 2 |1E&OH RETAINING RING
46 |33056 x| 2 |@—5—45vF ROLLER CLUTCH
47 133020 x| x| 2 |RFYULHY BEARING
48 (37238 | k[ 2 |1 OT9yFHr—A(T) CLUTCH CASE (D)
49 |33092 x| % | 1 |95y Fi#h CLUTGCH SHAFT
50 [37132 * %] 2 [Zz)Lh FELT
51 (37129 ¥ k| 1 | AFRDaq2b JOINT LINK
53 (37131 * [ x| 2 |ERRU STUD SCREW
54 (33082C | x| 1 EYUHLATEGR) FEED CAM BRACKET COMPLETE
55 [33082 * [ % | 1 |FEYUHL FEED CAM
56 37189 | x| 1 |ZEYAHLTE FEED CAM BRACKET
57 (33133 ¥ %] 1 |hAVAEY PIN
58 |11095 ¥ | k| 1 [EYSEAER FEED ADJUST PLATE
59 [11096 k| % | 2 [fDHtl SCREW 3/16X40 L=11
60 |33508 k| x| 1 |95y yFHr—aXEE KL SCREW M4X0.7 L=10
61 |33509 | x| 1 |EEBELFuk NUT
62 |37239 ¥ [ % | 1 |959FRAR—H—(T)A CLUTCH SPACER T=0.1
62 |37240 ¥ x| 1 |95YFAR—4—(T)B CLUTCH SPACER T=0.15
62 37241 £ x| 1 |9T9FARAR—H4—(TF)C CLUTCH SPACER T=0.2

_8_.




I Z B9{%/Presser foot mechanism

13

32 34 35

£

42 43

-

31

10—

28—
@&
N—4

21—

ATTHTITIT
S

B




18 % BH{%/Presser foot mechanism

=

BamEs 3| H=
No. [PARTS No.| 7| T [QTY 8% DESCRIPTION
1 (33011 x| | 1 |[TLE RUBBER CAP
2 |37067 x| x| 2 |MZEAL PRESSER BAR BUSH
3 |37068 ¥ x| 2 |1IEHRL SCREW M5X0.8 =4
4 |37066 * [ x| 1 |#HAEE PRESSER BAR
5 [37069 * | x| 1 |HZEERE PRESSER BAR CLAMP
6 (37070 * | x| 2 |lEHRC SCREW M6X0.75 L=7
7 137072 | x| 1 |[Exhl PIN SCREW M4X0.7
8 (37071 | x| 1 |O—5—F+85 ROLLER HOLDER
9 |[33061 * | x| 1 [lkHAl SCREW M4X0.7 L=8
10 {37073 # % | 1 |[aqsk COIL SPRING
11 |37074 * [ k| 1 |FEBIRZE SUB ROLLER HOLDER
12 37064 [ x| 1 |tkHAU SCREW M4X0.7 L=10
13 |37089 * | % | 1 [HAIEXR AR PRESSER BAR PLATE SPRING
14 (37090 | *| 1 | KA \RBEHRL SCREW M8X0.75
15 133027 ¥ | x| 1 [Exfal PIN SCREW M6
16 |37087 * | x| 1 |[$BE EHERSE PRESSER FOOT LIFTER CONNECTING BAR
17 33030 * [ x| 2 [1E&HHRL SCREW M6X1 L=25
18 (33031 *| x| 2 |Fwvbk NUT
19 (37009 *| x| 2 |fHhal PINCH SCREW M5X0.8 L=16
20 |37098 x| x| 1 |[E4afts SPRING HOOK (S)
21 [37097 *| x| 1 |3IEER SPRING
22 133029 * | x| 1 |lEHRAL SCREW M6X1 L=10
23 [37099 * |+ | 1 |t SPRING HOOK (L)
24 33126 * | k[ 1 |1E&HEE RETAINING RING
25 [37095 * | x| 1 WA EFOZ2(R) PRESSER FOOT LIFTER CLANK ASSAY
26 |33028 | x| 1 |WEEITFEY PIN
27 |37092 x| | 1 |z EITHE PRESSER FOOT LIFTER BAR
28 (37094 * [ x| 1 |z EIfEEy PIN
29 {37093 * | % | 1 R EFHEHS— COLLAR
30 |33026 * [ % | 1 |ERRU STUD SCREW M6
31 |37086 x| % | 1 [HMXLEFIRRELIZR SPRING
32 [37082 * | x| 1 |FALIFik PRESSER FOOT LIFTER PLATE
33 [33168 * | x| 1 |[LEDER RETAINING RING
34 (33025 x| % | 1 |2 EFiRHS— COLLAR
35 |33126 ¥ | x| 1 |L&HEH RETAINING RING
36 [37076 x| x| 1 | EIFL/A— PRESSER FOOT LIFTER LEVER
37 |37077 ¥ | % | 1 |iE&HHL SCREW M5X0.8 L=5
38 |37079 * [ % | 1 |AEFAZIL PRESSER FOOT LIFTER BUSH
39 |37078 ¥ | x| 1 |HRLEFHL PRESSER FOOT LIFTER CAM
40 (37080 * x| 1 |HAEERN PRESSER BAR GUIDE
41 (33142 * | % | 1 |iE&HRLE SCREW M6X1
42 37522 * | x| 1 |FEBIEZ 1/167(R%E) AUXILIARY PRESSER 1/16"(STANDARD)
43 37533 ¥ | x| 1 [1E&HAL SCREW 9/64X40 L=6

_1 0_




